GE – Portuguese Journal of Gastroenterology

Review Article

GE Port J Gastroenterol 2023;30:86–97 DOI: 10.1159/000526674 Received: June 9, 2022 Accepted: August 17, 2022 Published online: November 4, 2022

Pharmacological Treatment of Functional Dyspepsia: An Old Story Revisited or a New Story to Be Told? A Clinical Review

Jéssica Chaves^a Inês Pita^b Diogo Libânio^{a, c} Pedro Pimentel-Nunes^{a, c, d}

^aGastroenterology Department, Portuguese Institute of Oncology, Porto, Portugal; ^bGastroenterology Department, Centro Hospitalar Entre-o-Douro e Vouga, Santa Maria da Feira, Portugal; ^cMEDCIDS- Department of Community Medicine, Health Information and Decision, Faculty of Medicine, University of Porto, Porto, Porto, Portugal; ^dSurgery and Physiology Department, Faculty of Medicine, University of Porto, Portugal

Keywords

Functional dyspepsia · Treatment

Abstract

Dyspepsia incorporates a set of symptoms originating from the gastroduodenal region, frequently encountered in the adult population in the Western world. Most patients with symptoms compatible with dyspepsia eventually end up, in the absence of a potential organic cause, being diagnosed with functional dyspepsia. Many have been the new insights in the pathophysiology behind functional dyspeptic symptoms, namely, hypersensitivity to acid, duodenal eosinophilia, and altered gastric emptying, among others. Since these discoveries, new therapies have been proposed. Even so, an established mechanism for functional dyspepsia is not yet a reality, which makes its treatment a clinical challenge. In this paper, we review some of the possible approaches to treatment, both well established and some new therapeutic targets. Recommendations about dose and time of use are also made. © 2022 The Author(s).

© 2022 The Author(s). Published by S. Karger AG, Basel Tratamento farmacológico da dispepsia funcional: uma história antiga ou uma nova história a ser contada? uma revisão clínica

Palavras Chave Dispepsia functional · Tratamento

Resumo

A dispepsia engloba um conjunto de sintomas provenientes do trato gastroduodenal, frequentes na população adulta ocidental. A maioria dos doentes com sintomas compatíveis com dispepsia, acaba eventualmente, na ausência de causa orgânica, por ser diagnosticado com dispepsia funcional. Novos conhecimentos sobre a fisiopatologia responsável pelos sintomas de dispepsia têm sido adquiridos, nomeadamente a hipersensibilidade ao ácido, eosinofilia duodenal e as alterações do esvaziamento gástrico, entre outros. Estas novas descobertas vieram proporcionar novos possíveis alvos terapêuticos. Ainda assim, um mecanismo exato ainda não é conhecido, o que torna o tratamento da dispepsia funcional tantas vezes um desafio clínico. Neste trabalho, algu-

Correspondence to: Jéssica Chaves, jessicaraquellimachaves@gmail.com

Karger@karger.com www.karger.com/pjg

Kargeř^{*}

OPEN ACCESS

© 2022 The Author(s). Published by S. Karger AG, Basel

This is an Open Access article licensed under the Creative Commons Attribution-NonCommercial-4.0 International License (CC BY-NC) (http://www.karger.com/Services/OpenAccessLicense), applicable to the online version of the article only. Usage and distribution for commercial purposes requires written permission. mas abordagens das possíveis terapêuticas são revisitadas, tanto aquelas que já são uma prática usual, bem como novos alvos terapêuticos. Recomendações sobre dose e duração do tratamento são também elaboradas.

> © 2022 The Author(s). Published by S. Karger AG, Basel

Introduction

Dyspepsia represents multiple and heterogeneous symptoms originating in the gastroduodenal area, including pain or discomfort in the epigastric region, gastric fullness, early satiety, nausea, or belching [1, 2]. Using a broad definition, dyspepsia is common in the adult population, with an estimated prevalence of 10-21% worldwide and an annual incidence of 1-5%, being more frequent in women [1-3].

Dyspepsia can be associated with medication, infections, and several diseases, either systemic or locoregional [1, 4]. Given that symptoms are not a good differentiator between organic or functional dyspepsia (FD), an accurate diagnosis of FD requires exclusion of a structural disease in accordance with Rome IV criteria (Table 1) [2]. Also, in the latest Maastricht and Kyoto consensus [5, 6], infection with *Helicobacter pylori* (*H. pylori*) is considered a cause of dyspepsia (termed *H. pylori* associated dyspepsia) and so it should be included in the differential diagnosis [2, 5, 7, 8]. Even if dyspeptic symptoms can be caused by several etiologies, a majority of patients presenting with dyspepsia, after thorough search, will be diagnosed with FD [1, 4, 8, 9].

FD can be divided in two major subcategories: epigastric pain syndrome (EPS) – mostly related with pain and burning in the epigastric region – and postprandial distress syndrome (PDS) – associated with postprandial fullness and early satiety. It is estimated that PDS is more common than EPS (57–61% vs. 8–18%, respectively) and about 21–35% of patients will have an overlap of symptoms [3, 10]. The main objective in this subdivision is to differentiate the underlying pathophysiology and to adjust medical therapy, although there are conflicting data about the relevance of this subdivision in terms of treatment response and prognosis [11].

Several studies have highlighted multiple factors associated with and possibly causing FD, including environmental exposures, immunological mechanisms (duodenal inflammation, duodenal eosinophilia, and cytokines), impaired gastric emptying or accommodation, and visceral hypersensitivity or altered brain response to pain. Table 1. Rome IV criteria for FD

Criteria fulfilled for the last 3 months with symptom onset at le	ast
6 months prior to diagnosis	

Even though the pathophysiology of FD has been a subject of recent discoveries, a multifactorial etiology is likely [1, 12, 13].

The heterogeneous and complex mechanisms behind FD make a targeted treatment difficult and a nonpharmacological approach with lifestyle recommendations is still the first-line treatment. Even so, an increased interest in drugs targeting FD's pathophysiology has been rising [4, 11, 12, 14–16].

Some of the older treatment options for FD are acidsuppressing drugs, neuromodulators and prokinetics [4, 7, 8, 11, 16]. But new treatment options are just around the corner, including new drugs targeting old pathways and old drugs aiming newly discovered pathways (e.g., with the use of immunosuppressive drugs or histamine-1 receptor antagonists) [17–19]. In this work, we aim to revisit some of the pharmacological treatment options for FD, both well stablished and new, highlighting the efficacy, dosage, duration of therapy, and possible adverse effects (AE).

Methods

A nonsystematic review was performed using a bibliographic search on MEDLINE using the keywords: "functional dyspepsia"; "non-ulcer dyspepsia"; and "treatment". Articles written in English, Spanish, or Portuguese were reviewed. Systematic reviews, meta-analyses, and guidelines published in the last 5 years were preferred.

Treatment of H. pylori-Associated Dyspepsia

H. pylori infection is an organic cause of dyspepsia and should not be considered as FD [5]. As such, eradication is the first-line treatment in dyspeptic patients

Treatment of Functional Dyspepsia

with *H. pylori*. Indeed, sustained symptomatic improvement is significantly increased after eradication (absolute difference of 10% when compared to placebo or acid suppression therapy; number needed to treat [NNT] 12.5–14), even if it can take up to 6–12 months to be reached [5, 6, 20]. Eradication therapy must have in account personal history (including previous attempts of eradication, recent prescription of antibiotics, and allergies) and local resistance to antibiotics. In settings where primary clarithromycin resistance exceeds 15%, quadruple therapy with or without bismuth is recommended [5].

In Europe, a recent study showed a high prevalence of clarithromycin and metronidazole resistance (21.4% and 38.9%, respectively) [21]. Portugal has also a high prevalence of clarithromycin and metronidazole resistance (42% and 25%, respectively), and thus quadruple therapy with bismuth and proton pump inhibitor (PPI) twice daily (BID) during 10 days is recommended [5, 22]. Most common AE include abdominal pain, diarrhea, and nausea, but they are usually mild and compliance is higher than 90% (need to discontinue of 2-3%) [23, 24]. It is important to alert patients to expected side effects: darker stools, metallic taste, diarrhea, and increased skin photosensitivity. Alcohol and dairy products should be avoided. Eradication rates >90% have been shown across Europe [23-25]. Assessment of the patient's symptoms after eradication will tell if there is any need to pursue further investigation since a substantial percentage of patients will remain symptomatic after successful eradication and will, in the absence of other disease, be ultimately classified as having FD [5, 16].

Current Treatment Options for FD

Acid-Suppressive Drugs

PPIs and Histamine-2 Receptor Antagonists

Although FD is not usually related to an increase in acid output, an increased sensitivity to acid is a potential mechanism in FD [16, 20]. Waters et al. [26] showed that a PPI course decreases duodenal eosinophil counts in a small group of FD patients, which is also a possible explanation for symptom improvement with PPIs in FD.

The two main types of acid-suppressive drugs are PPIs and histamine-2 receptor antagonists (H_2RAs). H_2RAs decrease acid output by inhibiting histamine H_2 receptors in parietal cells, and a 2006 Cochrane meta-analysis of randomized controlled trials (RCTs) reported a benefit in FD over placebo with a NNT of 7 [27]. The main issue with these trials is the inconsistent definition of FD (with inclusion of patients with GERD in older trials) [28].

PPIs act by an irreversible covalent ligation with the H^+/K^+ -ATPase proton pump, and they have been one of the most used drugs in FD [17, 20, 26, 29]. A 2017 Cochrane meta-analysis showed that PPI therapy was statistically more effective than placebo with a NNT of 11 [29]. No difference was found between low and standard dose of PPIs and it is unlikely that higher doses have a superior effect [20, 29]. Differences among response in PDS or EPS have controversial results, but in this meta-analysis no difference was found. Comparison between PPIs and H_2RAs failed to show statistically significant differences between the two in ameliorating symptoms, but methodological classification of FD in older studies might be an issue [20, 29].

 H_2RAs have some AE like diarrhea, headache, and cimetidine specifically has a weak anti-androgen effect. The development of tachyphylaxis is also a problem as the effectiveness of this class may decrease with continued use [16, 30].

PPIs, on other hand, are relatively safe in short courses but can also cause diarrhea and abdominal pain. The increased risk of some infections, for example, by *Clostridioides difficile* might be worrisome. In longer courses, PPI-induced hypochlorhydria interfere with the absorption of vitamins (B12), drugs, or ions (calcium, iron), but the majority of recommendations is against routine evaluation of these ions [16, 29, 31].

Treatment with a standard dose of H₂RA BID with a 4-week course is an option in FD [32]. With PPIs, the standard dose is usually employed, and esomeprazole and rabeprazole may be more appropriate where the prevalence of PPI extensive metabolizers is high, namely, in Europe and North America [5]. Most studies use a 2- to 8-week treatment duration, but therapy can be extended if needed [7, 16, 20, 29]. On-demand therapy (with a repeated course) in patients with intermittent symptoms is also an option after initial success. De-prescribing PPIs may be challenging and both dose tapering and abrupt discontinuation can be considered [33]. Due to their safety profile and higher acid-suppressing capacity, PPIs are indicated as the first-line therapy for all FD patients in recent guidelines, but more high-quality studies are needed [20, 34, 35].

Potassium-Competitive Acid Blocker

Vonoprazan is an established potassium-competitive acid blocker and competitively blocks the potassiumbinding site of the H^+/K^+ -ATPase proton pump [36]. It

Table 2. Current medical treatmen	t options for FD	regarding <i>H. pylori</i> eradic	ation and acid-suppressive drugs
-----------------------------------	------------------	-----------------------------------	----------------------------------

Intervention/efficacy (NNT)	Treatment option	Dosage/duration	AE	Our recommendation
<i>H. pylori</i> eradication NNT 12.5–14 [5, 20]	Bismuth subcitrate potassium 140 mg + metronidazole 125 mg + tetracycline hydrochloride 125 mg + PPI	3 capsules 4 times a day (6/6 h) of Pylera [®] + PPI standard dose 2 times a day (12/12 h) after meals 10–14 days [5]	Abdominal pain, diarrhea, nausea, alteration of stool color, metallic taste Avoid: exposure to sun, alcohol, or dairy products during treatment [5, 23, 24]	All patients with dyspepsia should be tested and treated if positive Eradication should be confirmed If still positive after quadruple therapy with bismuth, consider triple therapy with levofloxacin If no improvement after successful eradication, adjust other therapies or pursue further investigation if not done before
Acid-suppressive therapy H ₂ RAs NNT 7 [27] PPI NNT 11 [29]	H ₂ RAs	Famotidine 10 mg 12/12 h Ranitidine 150 mg 12/12 h 4 weeks [16, 28]	Diarrhea, headache, abdominal pain With cimetidine, possible reversible gynecomastia [16, 30]	PPIs are usually preferred Limited by tachyphylaxis [20, 33]
	PPIs	Standard dose of PPI ID in the morning (fasting), for example, esomeprazole 20 mg; pantoprazole 40 mg; or rabeprazole 20 mg 2–8 weeks [16, 20, 33]	Diarrhea, abdominal pain, constipation, headache With longer courses, possible interference with absorption of minerals/vitamins [16, 31]	First-line option in all FD patients, <i>H. pylori</i> negative/ <i>H. pylori</i> eradicated still symptomatic If no response, consider further investigation (if not done previously) and stop PPI Discuss using PPI treatment on demand to manage symptoms in responders who relapse
	РСАВ	Vonoprazan 10–20 mg ID 2–8 weeks	Similar to PPI	Needs further studies Not largely available

FD, functional dyspepsia; *H. pylori, Helicobacter pylori*; H₂RAs, histamine-2 receptor antagonists; ID, once daily; NNT, number needed to treat; PCAB, potassium-competitive acid blocker; PPIs, proton pump inhibitors.

appears to produce a stronger and more sustained acid suppression than PPIs, with a recent meta-analysis demonstrating that vonoprazan is more effective than PPIs in patients with severe erosive esophagitis [37]. It is given once daily (ID) in a dose of 10–20 mg and AE appear to be similar to PPIs, but they are not available in Western countries [38]. Regarding FD, clinical improvement was assessed in a small retrospective study with a 48.8% rate of symptomatic improvement, but further studies are needed [39, 40]. Table 2 summarizes medical treatment options for FD regarding *H. pylori* eradication and acidsuppressive drugs.

Prokinetics

Gastric dysmotility is a proposed mechanism for FD through impaired gastric accommodation (present in 15–50% of FD patients) and delayed gastric emptying. Thus, prokinetics are considered one of the treatment options, especially in PDS [7, 16, 34, 36]. Korean guidelines, for

instance, assume that prokinetics can be useful as a firstline therapy in PDS [41].

In 2019, a meta-analysis showed that FD patients treated with prokinetics had a statistically significant reduction in global symptoms compared to placebo (NNT of 7; 12 when cisapride was removed from analysis) [42]. However, heterogeneity among pharmacological classes and older studies may limit generalizability [16, 36, 42, 43].

Most prokinetic drugs act either as a dopamine 2 (D_2) receptor antagonist, 5-hydroxytryptamine 4 (HT_4) receptor agonist, or motilin agonist. More recently, the acetyl-choline pathway has been modulated [16, 41, 42]. Domperidone, metoclopramide, levosulpiride, clebopride, and itopride are some of the most prominent D_2 receptor antagonists.

Domperidone is one of the most frequently used prokinetics [42, 44, 45]. Older studies demonstrated its efficacy in FD, but the risk of bias may be an issue [41, 43]. One of the most feared AE is the potential for QT prolongation, estimated in up to 6–10% with a baseline electrocardiogram being recommended [46–48]. A normal dosage is 10 mg three times daily (TID) between 2 and 4 weeks [41]. Even so, longer periods (6–12 months) and higher doses (up to 20 mg TID) have been used in gastroparesis without major AE, but a follow-up electrocardiogram during treatment is advised [46–49].

Metoclopramide is a D₂ receptor antagonist and a 5-HT₄ agonist/5-HT₃ receptor antagonist that can pass the bloodbrain barrier and cause extrapyramidal symptoms in 1–6% and hyperprolactinemia [4, 7, 16, 50, 51]. Studies propose a dosage of 10 mg three to four times daily and it should not be used for longer than 12 weeks [45, 50, 52].

Itopride and clebopride also belong to D_2 antagonist's class, with the second one passing the blood-brain barrier and possible causing extrapyramidal symptoms. Their use in FD is sparse, but few older studies show symptom improvement [11, 53, 54].

Cisapride facilitates the release of acetylcholine in the myenteric plexus via 5-HT₄ receptor agonism. There is evidence that cisapride improves FD symptoms, with an NNT as low as 4 [42]. Then again, heterogeneity among trials makes it difficult to reach a conclusion [36, 43]. Worrisome about potentially fatal AE makes this treatment not commercially available in several countries [11].

Mosapride, another 5-HT₄ receptor agonist, facilitates gastrointestinal motility and gastric emptying, but a 2018 meta-analysis did not show improvement of FD symptoms when compared to placebo [41, 43]. On the other hand, in a Bayesian network meta-analysis, mosapride was more effective than itopride and acotiamide in treating FD patients [55]. Mosapride has the advantage of no arrhythmia-related AE and recently a once-daily formulation was developed which can improve compliance [41]. A usual regime is 5 mg TID (the extended release 15 mg/daily), between 2 and 6 weeks [16, 41]. Given the current evidence, there is a chance for mosapride to be used in clinical practice, but more data are needed.

Prucalopride and Velusetrag are potent high specificity 5-HT₄ agonists theoretically leading to less cardiovascular risk. Studies in constipation and gastroparesis are ongoing. Further studies in FD may reveal a potential benefit [7, 16, 36, 56, 57].

Erythromycin, a motilin receptor agonist, has already been shown to improve gastric emptying [58]. Nowadays, its use is almost reserved in gastroparesis, but one study demonstrated its efficacy in bloating [59]. A usual dose between 125 and 500 mg TID for a few weeks may be employed. Tachyphylaxis may develop and decrease treatment efficacy [41, 58].

Trimebutine maleate is also a prokinetic drug with antimicrobial properties [60, 61]. An RCT comparing trimebutine 300 mg BID to placebo for 4 weeks in FD patients showed a statistically significant reduction in FD symptoms [62].

Acotiamide is a selective antagonist of acetylcholinesterase and M1/M2 muscarinic receptors in the presynaptic neuron, improving gastric emptying/accommodation, and appears to act in the gut-brain axis via vasovagal response [36, 63]. Several studies have demonstrated its efficacy in FD and a NNT of 20 was estimated in 2018 [36, 43]. Acotiamide appears to have particular benefit in PDS symptoms [16, 41]. It has a good safety profile and minimal dopaminergic receptor effects [36, 64]. Doses between 50 and 100 mg TID are suitable and improvement in symptoms may occur after 2 weeks [16, 64, 65]. However, acotiamide is not commercially available in Europe. Main prokinetics used in FD are summarized in Table 3.

Neuromodulators

Some of the multiple and varied mechanisms involved in FD are related to the gut-brain axis and for this reason it seems logical that targeting this pathway may be beneficial [8, 14, 66, 67]. A significant association between FD with depression and anxiety has already been proved, with the prevalence of depression and anxiety symptoms being 2.5–3 times higher in patients with refractory FD [68].

Neuromodulators seem, for this reason, a strategical treatment for FD. A 2017 systematic review showed the benefit of these drugs, with a NNT of 6, although on subgroup analysis improvement was limited to antipsychotics and tricyclic antidepressants (TCAs). Moreover, when only studies on individuals with no coexistent mood disorder were considered, this benefit was not proven [14]. As suggested by the Rome Foundation, augmentation therapy (combining a second neuromodulator) can also be considered if there is no success of single-agent therapy or if single-agent therapy produces side effects at higher doses [69].

Antidepressants

Selective serotonin reuptake inhibitors are one of the most used drugs for mood disorders, but trials have not shown significant improvement in FD symptoms and a meta-analysis concluded that selective serotonin reuptake inhibitors were not effective in the management of FD [70]. TCAs, such as amitriptyline and imipramine, act

Intervention/efficacy (NNT)	Treatment option	Dosage/duration	AE	Our recommendation
Prokinetics NNT 12 (without cisapride) [42]	D ₂ receptor antagonists	Domperidone 10 mg TID, 30 min before meals 1–6 weeks Metoclopramide 10 mg TID, 30 min before meals No more than 12 weeks Itopride 50–200 mg TID 4–8 weeks Clebopride 0.5 mg TID, 15–30 min before meals 4 weeks [16, 40, 49]	Abdominal pain, diarrhea, sedation, rash Except for itopride: elevation in prolactin levels Domperidone: QT prolongation Metoclopramide, clebopride: Parkinsonian-like symptoms and potentially irreversible tardive dyskinesia [16, 49, 50]	PPI failure and predominant PDS symptoms, consider a prokinetic Caution due to AE and avoid long periods of use
	5-HT₄ agonist receptor	Mosapride 5 mg TID (extended release 15 mg daily) 2–6 weeks [16, 40]	Abdominal pain, dizziness, headache, insomnia, malaise, nausea, diarrhea [16, 40]	Cisapride and tegaserod have serious AE and are unavailable in several countries For prucalopride and velusetrag, there is no evidence in FD yet Mosapride is not commercially available in several countries
	Others	Erythromycin 125–500 mg TID 4 weeks Trimebutine 300 mg BID 4 weeks Acotiamide 50–100 mg TID 2–48 weeks [16, 40, 59, 62]	All: abdominal pain, dry mouth, nausea, headache, diarrhea Attention to interactions with cytochrome P450 3A4 with erythromycin [16, 59, 62]	Reserve erythromycin for second line Trimebutine available in some countries in 200 mg so a dosage of 200 mg TID is suitable. Needs more studies in FD, however Acotiamide not available in Europe

Table 3. Current medical treatment options for FD regarding prokinetics

AE, adverse effects; BID, twice daily; FD, functional dyspepsia; NNT, number needed to treat; PDS, postprandial distress syndrome; PPIs, proton pump inhibitors; TID, three times daily; 5-HT₄, 5-hydroxytryptamine 4.

on several neuronal pathways [7]. Amitriptyline is one of the most studied antidepressants in FD. Ford et al. [11] in a 2021 meta-analysis showed that amitriptyline was superior than placebo in FD. TCAs appear particularly interesting in EPS or in patients where pain is a major feature [11, 14, 41, 71]. Due to their mechanism of action, TCAs are more prone to cause AE than placebo, but withdrawal due to them was not increased [11]. Drowsiness, dry mouth, constipation, weight gain, sexual dysfunction, arrhythmias, and suicidal intention may be potential AE [16, 69]. Therapeutic dosage of amitriptyline is between 10 and 50 mg daily and periods of 10-12 weeks have been studied in the management of FD [16, 71, 72]. Even so, if clinical improvement is achieved most antidepressants must be given between 6 and 12 months [69, 73]. While more evidence is needed, amitriptyline can be a next first line for FD treatment, especially in EPS, but AE and contraindications must be taken seriously [14, 69].

Imipramine is another TCA studied in FD. An RCT with refractory FD patients showed that imipramine 50

mg for 12 weeks was associated with significant symptom relief compared to placebo, but discontinuation due to AE occurred in 18% [74].

Mirtazapine is a tetracyclic antidepressant and it is associated with weight gain [75]. Weight loss, considered an alarm symptom, may be present in up to 40% of tertiary care FD patients [75, 76] and so weight gain may be desirable. An RCT to assess the efficacy of 15 mg of mirtazapine for 8 weeks versus placebo observed that mirtazapine was associated with significant recovery of weight loss and quality of life. A trend was found for improvement in overall dyspepsia symptoms at week 4 but not at week 8 [75]. Besides this, mirtazapine's antagonism of the H₁ receptor requires further study [19]. Given this evidence, mirtazapine 15–30 mg during 8 weeks may be beneficial to those with FD and weight loss. AE, other than weight gain, may be increased liver enzymes, edema, rash, orthostatic hypotension, and tremor [34, 75].

Venlafaxine is a serotonin norepinephrine reuptake inhibitor that exhibits some peripheral gastric effects [7,

Treatment of Functional Dyspepsia

GE Port J Gastroenterol 2023;30:86–97 DOI: 10.1159/000526674

16, 77]. However, in an RCT venlafaxine was not more effective than placebo in FD, which may be explained by the lower dosage used (75–150 mg) [7, 77]. In the future, higher doses may be tried, but for now, venlafaxine is not an option in the treatment of FD.

Atypical Antipsychotics

Sulpiride and levosulpiride are atypical antipsychotic agents which block the presynaptic dopaminergic D_2 receptors and also have a potential 5-HT₄ agonism [69]. Due to this, they are also recognized as an antiemetic drug [78]. In a 2021 meta-analysis, levosulpiride was significantly more effective in treating FD than several other drugs, including some PPIs, prokinetics, and antidepressants, despite uncertainty around the results (small number of trials and patients) [79]. Levosulpiride dosage is 15–25 mg TID for a short period [41, 78]. AE may include sedation, dizziness, weight gain, diabetes, and Parkinsonism-like symptoms [41, 69].

Azapirones

Buspirone and tandospirone (azapirones) were developed as anxiolytics drugs [7, 69]. Peripherally, they promote relaxation of the proximal stomach, improving gastric accommodation [7, 16, 80]. In 2012, a study with 17 FD patients showed that buspirone significantly reduced the overall symptom severity compared to placebo [81]. Also, a study of tandospirone showed an improvement in upper abdominal pain and discomfort versus placebo [82]. Despite this, in meta-analysis, azapirones were unsuccessful in providing improvement in FD patients [14]. This negative result can be at least somewhat explained by the small number of trials and patients included [14]. Possible AE are sedation, headache, and vertigo. A dose of 30 mg daily in divided doses (TID) for 4 weeks has been used [7, 16, 34, 81, 82].

Anticonvulsants

Some anticonvulsants (e.g., gabapentin and pregabalin) are employed nowadays in controlling neuropathic pain and fibromyalgia [69, 83]. Reducing neurotransmission in overly active pain circuitry is likely the underlying mechanism behind their efficacy [69, 83, 84]. Gabapentin and pregabalin reduce excessive release of excitatory neurotransmitters such as glutamate and both have been recently studied in FD [69].

Gabapentin led to a significant improvement of dyspeptic symptoms such as abdominal pain and postprandial fullness in a retrospective study [85]. An RCT on 126 refractory FD patients, either taking omeprazole 20 mg ID plus placebo or omeprazole 20 mg ID plus gabapentin 300 mg BID, showed that both groups had a reduction in the severity of symptoms that was higher in the gabapentin group, although without statistical significance [86]. The studied treatment duration in gabapentin was 4 weeks and a dosage up to 900 mg daily (300 mg TID) may be used. Treatment should begin with a small dose, such as 300 mg at bed time, and increased after 3 days if tolerated [85, 86]. Main AE of these drugs are sedation, headache, vertigo, weight gain, and peripheral edema [69].

Pregabalin, a second-generation drug, appears to have a better profile in potency, pharmacokinetics, and less AE compared to gabapentin [69, 83, 86]. An RCT of 72 enrolled patients with FD, including PPI nonresponders, showed that pregabalin for 8 weeks led to significant improvement of dyspeptic symptoms compared to placebo, especially in patients with epigastric pain. No serious AE were reported [83]. The duration period was 8 weeks, with a dosage of 75 mg daily. Though this class may become a valid strategy particularly in those whom pain is a predominant feature, additional evidence is needed.

New Targets: Immune Response and Dysbiosis

New data about altered local immune response, mainly in duodenum, make it attractive to new treatment targets [12, 36]. Steroids are one of the most commonly used immunosuppressive drugs. Budesonide has a good pharmacokinetic and pharmacodynamic profile, and it is safely used in several gastrointestinal diseases which makes it appealing in FD [87–89]. Even so, most of the formulations available do not deliver budesonide in the upper gastrointestinal system [88].

Talley et al. [89] tried a budesonide 9 mg/day liquid form versus placebo in an RCT with 162 patients with FD for 8 weeks. There was no significant change in eosinophil count from baseline to post-treatment in either group, but a drop in duodenal eosinophil count was significantly correlated with a decrease in postprandial fullness severity and frequency as well as early satiety severity. These results show a lack of efficacy of this formulation but validate the theory that a decrease in duodenal eosinophil counts may be associated with FD symptom improvement [89].

Histamine and mast cell infiltration have likewise been linked with FD. For this reason, anti-allergic therapies may seem a good option for new studies. Antagonism of H_1 receptor was studied in visceral hypersensitivity in irritable bowel syndrome and appears to be effective in

Intervention/efficacy (NNT)	Treatment option	Dosage/duration	AE	Our recommendation
Neuromodulators NNT 6 [14]	Antidepressants	Amitriptyline 10–50 mg ID at bed time (starting dose between 10 and 25 mg ID and increase 25 mg every 2 weeks) 10–12 weeks Imipramine 50 mg ID 12 weeks Mirtazapine 15–30 ID at bed time 8 weeks [16, 69, 72, 96]	Drowsiness, dry mouth, constipation, and weight gain Mirtazapine: alteration in liver enzymes, edema, rash, orthostatic hypotension, and tremor [16, 69, 76]	Amitriptyline: good choice for PPI nonresponders in which epigastric pain is a major feature Caution with AE Mirtazapine may be a choice if weight loss is a major concern If clinical improvement is achieved, most antidepressants must be given between 6 and 12 months [69, 73]
	Atypical antipsychotics	Levosulpiride 15–25 mg TID 4–8 weeks [16, 79]	Sedation, dizziness, weight gain, diabetes, and Parkinsonism [16, 79]	These drugs also have anti-emetic effects that may be desired A new option with rabeprazole is already in the market in some countries More studies needed
	Azapirones	Buspirone/tandospirone 10 mg TID 4 weeks	Sedation, headache, vertigo	Consider if anxiety is present and if the FD subtype is PDS
	Anticonvulsants	Gabapentin 300 mg BID-TID (starting with 300 mg at bed time, increase after 3 days if well tolerated) 4 weeks Pregabalin 75 mg ID at bed time 8 weeks [84, 85, 87]	Sedation, headache, vertigo, weight gain, peripheral edema [71]	Could be an option in refractory patients particularly if pain is a predominant feature Pregabalin maybe more suitable (single-dose, second-generation medication)
Other potential treatments	Antibiotics	Rifaximin 400 mg TID 2 weeks [15]	Dizziness, headache, fatigue, abdominal pain [15]	A relatively safe option can be pondered in some FD patients, but more data are needed in whom or when should be used H ₁ -receptor antagonists and anti- leucotriene-1 receptor antagonist need studies in adult population before a statement can be addressed

Table 4. Current medical treatment options for FD regarding neuromodulators and new therapies [14–16, 69, 71–73, 76, 79, 84, 85, 87, 96]

AE, adverse effects; BID, twice daily; FD, functional dyspepsia; ID, once daily; NNT, number needed to treat; PDS, postprandial distress syndrome; PPIs, proton pump inhibitors; TID, three times daily.

children with FD [12, 90]. A combination of histamine-1 and histamine-2 receptor blockade was reported in a case series in Australia. Fourteen patients with FD received ranitidine 150–300 mg BID and loratadine 10–20 mg ID during 1–24 months (median 4 months). Treatment resulted in symptom improvement in 10 patients, and those who responded had significantly higher baseline duodenal eosinophil counts versus nonresponders [18].

Montelukast, an anti-leucotriene-1 receptor antagonist, was studied in children with FD, with a statistically significant symptom improvement [91]. On the other hand, RCTs to access the response to these drugs in the adult population are lacking. These drugs are generally well tolerated, with few AE, and may have potential to ameliorate FD symptoms [12]. The alteration in gut microbiota has been studied in both functional and inflammatory GI disorders [12]. Gastrointestinal infection can induce FD and an interest in modulating gut microbiota has emerged [92].

Rifaximin is a poorly absorbed oral antibiotic with a good safety profile. In FD, an RCT including 86 individuals examined the efficacy of 2 weeks 400 mg of rifaximin TID versus placebo. Patients were observed at week 2 (end of the treatment), 4, and 8. At week 8, a significantly difference was observed in symptom relief in the rifaximin's group. The effect was more pronounced in women and a similar incidence of AE was reported [15].

More RCTs are mandatory before a definitive role for immune and microbiota modulation in FD's treatment becomes a reality. Table 4 summarizes treatment options for FD regarding neuromodulators and new therapies.



Downloaded from http://karger.com/pjg/article-pdf/30/2/86/3921706/000526674.pdf by guest on 06 July 2023

Fig. 1. Schematic representation of a proposed algorithm for the management of functional dyspepsia. *H. pylori, Helicobacter pylori;* PPIs, proton pump inhibitors. *Dietary advices may be eating slowly at regular intervals, decrease the lipid supply and reducing consumption of coffeeand carbonated drinks. **Standard dose PPI may include esomeprazole 20 mg, pantoprazole 40 mg; rabeprazole 20 mg and lansoprazole 30 mg.

Other Therapies

Bismuth salts can suppress *H. pylori* and so its use in eradication treatment. Role for bismuth salts in FD can also be present since it inhibits peptic activity. Even so, beneficial effect with bismuth salts in FD in older studies is difficult to validate nowadays, without newer studies not including *H. pylori*-infected patients [20, 93].

Simethicone is a defoaming agent. Older studies show overall improvement in FD with similar results to those achieved with cisapride and with faster relief. A clinical plausibility due to decrease in abdominal gas makes it appealing in those patients where bloating is a major complain. A dosage between 84 and 105 mg TID during 8 weeks has been used. AE are infrequent but nausea, diarrhea, and constipation may occur [94, 95].

Clinical Management: More Than a Disorder, a Patient!

As we all know, FD is a complex and heterogeneous entity. The most important step in treating these patients is to manage expectations. One treatment may not work and there may be a need to proceed to others. Clinical evaluation should be done between 4 and 12 weeks after a new therapy has been started. If failed, choosing the next target should take into account the patient's predominant complaints and previous comorbidities. Attention to contraindications of some of these therapies must be present and it is advisable to explain the potential AE of the new treatment. Figure 1 represents a schematic algorithm proposed for the management of FD.

Although treating FD is a hard task, do not give up! A tailored approach is probably the best option so far.

Conclusion

FD is a multifactorial disorder, with recent discoveries in some of the pathways involved, including the role of the immune system. Current treatment options are not ideal in terms of efficacy, but also regarding AE. Likewise, targeting the pathophysiology of FD still needs to be refined.

Future studies should focus on accurately defining FD, according to Rome IV criteria, and on analyzing FD subdivision according to predominant symptoms. Standardization of dose and duration of treatment is also a point to look for. Trials with new medications are missing and some of the old drugs should be revisited. Furthermore, management of symptom relapse after successful treatment is still a matter of doubt: should we use the same drug or try a different option? This is another question for future studies to answer. For now, treatment of FD remains an old story revisited, but a new story to be told is not so far away.

Conflict of Interest Statement

The authors have no conflicts of interest to declare.

Funding Sources

No funding was used for the development of this work.

Author Contributions

J.C. performed the literature search and wrote the manuscript. I.P. reviewed the manuscript and made critical corrections. D.L. collaborated in the structure and critical corrections. P.P.N. revised and reviewed the manuscript.

Data Availability Statement

All data analyzed during this study are included in this article. Further inquiries can be directed to the corresponding author.

References

- Ford AC, Marwaha A, Sood R, Moayyedi P. Global prevalence of, and risk factors for, uninvestigated dyspepsia: a meta-analysis. Gut. 2015;64(7):1049–57.
- 2 Palsson OS, Whitehead WE, Van Tilburg MAL, Chang L, Chey W, Crowell MD, et al. Development and validation of the Rome IV diagnostic questionnaire for adults. Gastroenterology. 2016;150:1481–91.
- 3 Aziz I, Palsson OS, Törnblom H, Sperber AD, Whitehead WE, Simrén M. Epidemiology, clinical characteristics, and associations for symptom-based Rome IV functional dyspepsia in adults in the USA, Canada, and the UK: a cross-sectional population-based study. Lancet Gastroenterol Hepatol. 2018;3(4): 252–62.
- 4 Enck P, Azpiroz F, Boeckxstaens G, Elsenbruch S, Feinle-Bisset C, Holtmann G, et al. Functional dyspepsia. Nat Rev Dis Primers. 2017 Nov 3;3:17081.
- 5 Malfertheiner P, Megraud F, O'morain CA, Gisbert JP, Kuipers EJ, Axon AT, et al. Management of Helicobacter pylori infection: the Maastricht V/Florence consensus report. Gut. 2017 Jan;66(1):6–30.
- 6 Sugano K, Tack J, Kuipers EJ, Graham DY, El-Omar EM, Miura S, et al. Kyoto global consensus report on Helicobacter pylori gastritis. Gut. 2015;64(9):1353–67.
- 7 Sayuk GS, Gyawali CP. Functional dyspepsia: diagnostic and therapeutic approaches. Drugs. 2020 Sep;80(13):1319–36.
- 8 Ford AC, Mahadeva S, Carbone MF, Lacy BE, Talley NJ. Functional dyspepsia. Lancet. 2020; 396(10263):1689–702.

- 9 Kamiya T, Osaga S, Kubota E, Fukudo S, Motoya S, Murakami K, et al. Questionnairebased survey on epidemiology of functional gastrointestinal disorders and current status of gastrointestinal motility testing in Asian countries. Digestion. 2021;102:73–89.
- 10 Van den Houte K, Carbone F, Goelen N, Schol J, Masuy I, Arts J, et al. Effects of Rome IV definitions of functional dyspepsia subgroups in secondary care. Clin Gastroenterol Hepatol. 2021;19(8):1620–6.
- 11 Ford AC, Moayyedi P, Black CJ, Yuan Y, Veettil SK, Mahadeva S, et al. Systematic review and network meta-analysis: efficacy of drugs for functional dyspepsia. Aliment Pharmacol Ther. 2021;53(1):8–21.
- 12 Wauters L, Talley NJ, Walker MM, Tack J, Vanuytsel T. Novel concepts in the pathophysiology and treatment of functional dyspepsia. Gut. 2020;69(3):591–600.
- 13 Jin M, Son M. DA-9701 (Motilitone): a multitargeting botanical drug for the treatment of functional dyspepsia. Int J Mol Sci. 2018 Dec 13;19(12):4035.
- 14 Ford AC, Luthra P, Tack J, Boeckxstaens GE, Moayyedi P, Talley NJ. Efficacy of psychotropic drugs in functional dyspepsia: systematic review and meta-analysis. Gut. 2017;66(3): 411–20.
- 15 Tan VPY, Liu KSH, Lam FYF, Hung IFN, Yuen MF, Leung WK. Randomised clinical trial: rifaximin versus placebo for the treatment of functional dyspepsia. Aliment Pharmacol Ther. 2017;45(6):767–76.

- 16 Masuy I, Van Oudenhove L, Tack J. Review article: treatment options for functional dyspepsia. Aliment Pharmacol Ther. 2019;49(9): 1134–72.
- 17 Tack J, Masuy I, Van Den Houte K, Wauters L, Schol J, Vanuytsel T, et al. Drugs under development for the treatment of functional dyspepsia and related disorders. Expert Opin Investig Drugs. 2019. 28(10). 871–89.
- 18 Potter MDE, Goodsall TM, Walker MM, Talley NJ. Dual histamine blockade for the treatment of adult functional dyspepsia: a single centre experience. Gut. 2019;69(5): 966.
- 19 Wauters L, Burns G, Ceulemans M, Walker MM, Vanuytsel T, Keely S, et al. Duodenal inflammation: an emerging target for functional dyspepsia? Expert Opin Ther Targets. 2020; 24(6):511–23.
- 20 Moayyedi PM, Lacy BE, Andrews CN, Enns RA, Howden CW, Vakil N. ACG and CAG clinical guideline: management of dyspepsia. Am J Gastroenterol. 2017;112:988–1013.
- 21 Megraud F, Bruyndonckx R, Coenen S, Wittkop L, Huang TD, Hoebeke M, et al. Helicobacter pylori resistance to antibiotics in Europe in 2018 and its relationship to antibiotic consumption in the community. Gut. 2021; 70:1815–22.
- 22 Lopo I, Libânio D, Pita I, Dinis-Ribeiro M, Pimentel-Nunes P. Helicobacter pylori antibiotic resistance in Portugal: systematic review and meta-analysis. Helicobacter. 2018; 23:e12493.

- 23 Fernández MC, García TR, Huerga AK, Pabón M, Rojas EL, Fernández RL, et al. Cumplimiento, efectos adversos y efectividad del tratamiento cuádruple con bismuto (Pylera*) como tratamiento erradicador de primera línea en 200 pacientes con infección por Helicobacter pylori. Rev Española Enfermedades Dig. Arán ediciones. 2019;111:467–70.
- 24 Zagari RM, Romiti A, Ierardi E, Gravina AG, Panarese A, Grande G, et al. The "three-inone" formulation of bismuth quadruple therapy for Helicobacter pylori eradication with or without probiotics supplementation: efficacy and safety in daily clinical practice. Helicobacter. 2018;23:e12502.
- 25 Miehlke S, Frederking D, Günther T, Glocker E, Eisele B, Andresen V, et al. Efficacy of three-in-one capsule bismuth quadruple therapy for Helicobacter pylori eradication in clinical practice in a multinational patient population. Helicobacter. 2017;22:e12429.
- 26 Wauters L, Ceulemans M, Frings D, Lambaerts M, Accarie A, Toth J, et al. Proton pump inhibitors reduce duodenal eosinophilia, mast cells, and permeability in patients with functional dyspepsia. Gastroenterology. 2021;160:1521–31.
- 27 Moayyedi P, Shelly S, Deeks JJ, Delaney B, Innes M, Forman D. Pharmacological interventions for non-ulcer dyspepsia. Cochrane Database Syst Rev. 2006;(4):CD001960.
- 28 Bytzer P. H(2) receptor antagonists and prokinetics in dyspepsia: a critical review. Gut. 2002;50 Suppl 4(Suppl 4):iv58–62.
- 29 Pinto-Sanchez MI, Yuan Y, Bercik P, Moayyedi P. Proton pump inhibitors for functional dyspepsia. Cochrane Database Syst Rev. 2017; 11(11):CD011194.
- 30 Ley LM, Becker A, Luhmann R, Sander P, Lucker PW. Pharmacodynamic effects of 3-day intravenous treatment with pantoprazole or ranitidine after 10 days of oral ranitidine. Methods Find Exp Clin Pharmacol. 2005;27:25–30.
- 31 Strand DS, Kim D, Peura DA. 25 years of proton pump inhibitors: a comprehensive review. Gut Liver. 2017;11(1):27–37.
- 32 Kato M, Watanabe M, Konishi S, Kudo M, Konno J, Meguro T, et al. Randomized, double-blind, placebo-controlled crossover trial of famotidine in patients with functional dyspepsia. Aliment Pharmacol Ther. 2005;21: 27–31.
- 33 Targownik LE, Fisher DA, Saini SD. AGA clinical practice update on De-prescribing of proton pump inhibitors: expert review. Gastroenterology. 2022;162(4):1334–42.
- 34 Wauters L, Dickman R, Drug V, Mulak A, Serra J, Enck P, et al. United European gastroenterology (UEG) and European society for neurogastroenterology and motility (ESNM) consensus on functional dyspepsia. United European Gastroenterol J. 2021;9:307–31.
- 35 Patel K, Dunn J. Updated NICE guidance on the management of dyspepsia. New York: John Wiley & Sons, Inc.; 2015.

- 36 Vandenberghe A, Schol J, Van den Houte K, Masuy I, Carbone F, Tack J. Current and emerging therapeutic options for the management of functional dyspepsia. Expert Opin Pharmacother. 2020;21:365–76.
- 37 Cheng Y, Liu J, Tan X, Dai Y, Xie C, Li X, et al. Direct comparison of the efficacy and safety of vonoprazan versus proton-pump inhibitors for gastroesophageal reflux disease: a systematic review and meta-analysis. Dig Dis Sci. 2021;66:19–28.
- 38 Takeuchi T, Furuta T, Fujiwara Y, Sugimoto M, Kasugai K, Kusano M, et al. Randomised trial of acid inhibition by vonoprazan 10/20 mg once daily versus rabeprazole 10/20 mg twice daily in healthy Japanese volunteers (SAMURAI pH study). Aliment Pharmacol Ther. 2020;51:534–43.
- 39 Yamawaki H, Futagami S, Wakabayashi M, Sakasegawa N, Agawa S, Higuchi K, et al. Management of functional dyspepsia: state of the art and emerging therapies. Ther Adv Chronic Dis. 2018;9:23–32.
- 40 Asaoka D, Nagahara A, Hojo M, Matsumoto K, Ueyama H, Matsumoto K, et al. Efficacy of a potassium-competitive acid blocker for improving symptoms in patients with reflux esophagitis, non-erosive reflux disease, and functional dyspepsia. Biomed Rep. 2017;6: 175–80.
- 41 Oh JH, Kwon JG, Jung HK, Tae CH, Song KH, Kang SJ, et al. Clinical practice guidelines for functional dyspepsia in Korea. J Neurogastroenterol Motil. 2020;26(1):29–50.
- 42 Pittayanon R, Yuan Y, Bollegala NP, Khanna R, Lacy BE, Andrews CN, et al. Prokinetics for functional dyspepsia: a systematic review and meta-analysis of randomized control trials. Am J Gastroenterol. 2019;114(2):233–43.
- 43 Pittayanon R, Yuan Y, Bollegala NP, Khanna R, Leontiadis GI, Moayyedi P. Prokinetics for functional dyspepsia. Cochrane Database Syst Rev. 2018;10(10):CD009431.
- 44 Arts E, Anthoni H, de Roy G, D'Hollander J, Verhaegen H. Domperidone in the treatment of dyspepsia: a double-blind placebo-controlled study. J Int Med Res. 1979;7:158–61.
- 45 Patterson D, Abell T, Rothstein R, Koch K, Barnett J. A double-blind multicenter comparison of domperidone and metoclopramide in the treatment of diabetic patients with symptoms of gastroparesis. Am J Gastroenterol. 1999;94(5):1230–4.
- 46 Field J, Wasilewski M, Bhuta R, Malik Z, Cooper J, Parkman HP, et al. Effect of chronic domperidone use on QT interval: a large single center study. J Clin Gastroenterol. 2019; 53(9):648–52.
- 47 Sarosiek I, Van Natta M, Parkman HP, Abell T, Koch KL, Kuo B, et al. Effect of domperidone therapy on gastroparesis symptoms: results of a dynamic cohort study by NIDDK gastroparesis consortium. Clin Gastroenterol Hepatol. 2022;20(3):e452–64.

- 48 Camilleri M, Parkman HP, Shafi MA, Abell TL, Gerson L; American College of Gastroenterology. Clinical guideline: management of gastroparesis. Am J Gastroenterol. 2013; 108(1):18–37; quiz 38.
- 49 Schey R, Saadi M, Midani D, Roberts AC, Parupalli R, Parkman HP. Domperidone to treat symptoms of gastroparesis: benefits and side effects from a large single-center cohort. Dig Dis Sci. 2016;61(12):3545–51.
- 50 Al-Saffar A, Lennernäs H, Hellström PM. Gastroparesis, metoclopramide, and tardive dyskinesia: risk revisited. Neurogastroenterol Motil. 2019;31:e13617.
- 51 Sewell DD, Jeste DV. Metoclopramide-associated tardive dyskinesia. An analysis of 67 cases. Arch Fam Med. 1992;1(2):271–8.
- 52 Singh H, Bala R, Kaur K. Efficacy and tolerability of levosulpiride, domperidone and metoclopramide in patients with non-ulcer functional dyspepsia: a comparative analysis. J Clin Diagnostic Res. 2015;9:FC09–12.
- 53 Bavestrello L, Caimi L, Barbera A. A doubleblind comparison of clebopride and placebo in dyspepsia secondary to delayed gastric emptying. Clin Ther. 1985;7(4):468–73.
- 54 Caviglia GP, Sguazzini C, Cisaro F, Ribaldone DG, Rosso C, Fagoonee S, et al. Gastric emptying and related symptoms in patients treated with buspirone, amitriptyline or clebopride: a "real world" study by 13C-octanoic acid breath test. Minerva Med. 2017;108(6): 489–95.
- 55 Yang YJ, Bang CS, Baik GH, Park TY, Shin SP, Suk KT, et al. Prokinetics for the treatment of functional dyspepsia: bayesian network metaanalysis. BMC Gastroenterol. 2017;17:83.
- 56 Abell T, Kuo B, Esfandyari T, Canafax D, Camerini R, Grimaldi M, et al. 784-Velusetrag improves Gastoparesis both in symptoms and gastric emptying in patients with diabetic or idiopathic gastroparesis in a 12-week global phase 2B study. Gastroenterology. 2019; 156(6):S-164.
- 57 Tack J, Van den Houte K, Carbone F. The unfulfilled promise of prokinetics for functional dyspepsia/postprandial distress syndrome. Am J Gastroenterol. 2019;114(2):204–6.
- 58 Camilleri M, Atieh J. New developments in prokinetic therapy for gastric motility disorders. Front Pharmacol. 2021;12:711500.
- 59 Arts J, Caenepeel P, Verbeke K, Tack J. Influence of erythromycin on gastric emptying and meal related symptoms in functional dyspepsia with delayed gastric emptying. Gut. 2005; 54(4):455–60.
- 60 Delvaux M, Wingate D. Trimebutine: mechanism of action, effects on gastrointestinal function and clinical results. J Int Med Res. 1997;25;225–46.
- 61 Kountouras J, Sofianou D, Gavalas E, Sianou E, Zavos C, Meletis G, et al. Trimebutine as a potential antimicrobial agent: a preliminary in vitro approach. Hippokratia. 2012;16(4): 347–9.

- 62 Kountouras J, Gavalas E, Papaefthymiou A, Tsechelidis I, Polyzos SA, Bor S, et al. Trimebutine maleate monotherapy for functional dyspepsia: a multicenter, randomized, double-blind placebo controlled prospective trial. Medicina. 2020;56:339.
- 63 Altan E, Masaoka T, Farré R, Tack J. Acotiamide, a novel gastroprokinetic for the treatment of patients with functional dyspepsia: postprandial distress syndrome. Expert Rev Gastroenterol Hepatol. 2012;6(5):533–44.
- 64 Matsueda K, Hongo M, Ushijima S, Akiho H. A long-term study of acotiamide in patients with functional dyspepsia: results from an open-label phase III trial in Japan on efficacy, safety and pattern of administration. Digestion. 2011;84:261–8.
- 65 Nakamura K, Tomita T, Oshima T, Asano H, Yamasaki T, Okugawa T, et al. A double-blind placebo controlled study of acotiamide hydrochloride for efficacy on gastrointestinal motility of patients with functional dyspepsia. J Gastroenterol. 2017;52(5):602–10.
- 66 Hojo M, Nagahara A, Asaoka D, Shimada Y, Sasaki H, Matsumoto K, et al. A systematic review of the effectiveness of antianxiety and antidepressive agents for functional dyspepsia. Intern Med. 2017;56(23):3127–33.
- 67 Zhou W, Li X, Huang Y, Xu X, Liu Y, Wang J, et al. Comparative efficacy and acceptability of psychotropic drugs for functional dyspepsia in adults: a systematic review and network meta-analysis. Medicine. 2021;100:e26046.
- 68 Esterita T, Dewi S, Suryatenggara FG, Glenardi G. Association of functional dyspepsia with depression and anxiety: a systematic review. J Gastrointest Liver Dis. 2021;30:259– 66.
- 69 Drossman DA, Tack J, Ford AC, Szigethy E, Törnblom H, Van Oudenhove L. Neuromodulators for functional gastrointestinal disorders (disorders of gut- brain interaction): a Rome foundation working team report. Gastroenterology. 2018;154:1140–71.e1.
- 70 Lu Y, Chen M, Huang Z, Tang C. Antidepressants in the treatment of functional dyspepsia: a systematic review and meta-analysis. PLoS One. 2016;11;e0157798.
- 71 Talley NJ, Locke GR, Saito YA, Almazar AE, Bouras EP, Howden CW, et al. Effect of amitriptyline and escitalopram on functional dyspepsia: a multicenter, randomized controlled study. Gastroenterology. 2015;149:340–9.e2.
- 72 Liu J, Jia L, Jiang SM, Zhou WC, Liu Y, Xu J. Effects of low-dose amitriptyline on epigastric pain syndrome in functional dyspepsia patients. Dig Dis Sci. 2021;66(2):521–5.
- 73 Liu X, Momen NC, Molenaar N, Rommel AS, Bergink V, Munk-Olsen T. Discontinuation of antidepressants: is there a minimum time on treatment that will reduce relapse risk? J Affect Disord. 2021;290:254–60.

- 74 Cheong PK, Ford AC, Cheung CKY, Ching JYL, Chan Y, Sung JJY, et al. Low-dose imipramine for refractory functional dyspepsia: a randomised, double-blind, placebo-controlled trial. Lancet Gastroenterol Hepatol. 2018;3(12):837-44.
- 75 Tack J, Ly HG, Carbone F, Vanheel H, Vanuytsel T, Holvoet L, et al. Efficacy of mirtazapine in patients with functional dyspepsia and weight loss. Clin Gastroenterol Hepatol. 2016;14(3):385–92.e4.
- 76 Tack J, Jones MP, Karamanolis G, Coulie B, Dubois D. Symptom pattern and pathophysiological correlates of weight loss in tertiaryreferred functional dyspepsia. Neurogastroenterol Motil. 2010;22:29–35, e4–5.
- 77 van Kerkhoven LAS, Laheij RJF, Aparicio N, De Boer WA, Van den Hazel S, Tan ACITL, et al. Effect of the antidepressant venlafaxine in functional dyspepsia: a randomized, double-blind, placebo-controlled trial. Clin Gastroenterol Hepatol. 2008;6(7):746–52; quiz 718.
- 78 Serra J. Levosulpiride in the management of functional dyspepsia and delayed gastric emptying. Gastroenterol Hepatol. 2010;33(8): 586–90.
- 79 Liang L, Yu J, Xiao L, Wang G. Comparative efficacy of various pharmacological interventions in the treatment of functional dyspepsia: a network meta-analysis. Dig Dis Sci. 2021; 67(1):187–207.
- 80 Van Oudenhove L, Kindt S, Vos R, Coulie B, Tack J. Influence of buspirone on gastric sensorimotor function in man. Aliment Pharmacol Ther. 2008;28:1326–33.
- 81 Tack J, Janssen P, Masaoka T, Farré R, Van Oudenhove L. Efficacy of buspirone, a fundus-relaxing drug, in patients with functional dyspepsia. Clin Gastroenterol Hepatol. 2012; 10(11):1239–45.
- 82 Miwa H, Nagahara A, Tominaga K, Yokoyama T, Sawada Y, Inoue K, et al. Efficacy of the 5-HT1A agonist tandospirone citrate in improving symptoms of patients with functional dyspepsia: a randomized controlled trial. Am J Gastroenterol. 2009;104(11):2779–87.
- 83 Kotikula I, Thinrungroj N, Pinyopornpanish K, Kijdamrongthum P, Leerapun A, Chitapanarux T, et al. Randomised clinical trial: the effects of pregabalin vs placebo on functional dyspepsia. Aliment Pharmacol Ther. 2021; 54(8):1026–32.
- 84 Lee YH, Song GG. Comparative efficacy and tolerability of duloxetine, pregabalin, and milnacipran for the treatment of fibromyalgia: a bayesian network meta-analysis of randomized controlled trials. Rheumatol Int. 2016;36:663–72.
- 85 Staller K, Thurler AH, Reynolds JS, Dimisko LR, McGovern R, Skarbinski KF, et al. Gabapentin improves symptoms of functional dyspepsia in a retrospective, open-label cohort study. J Clin Gastroenterol. 2019;53(5):379– 84.

- 86 Shafigh-Ardestani MH, Karami-Horestani M, Emami B, Arjmandpour A. Evaluating the effect of oral gabapentin on the improvement of gastrointestinal symptoms in patients with functional dyspepsia resistant to conventional treatments. Adv Biomed Res. 2019;8:53.
- 87 Miehlke S, Guagnozzi D, Zabana Y, Tontini GE, Kanstrup Fiehn A, Wildt S, et al. European guidelines on microscopic colitis: United European Gastroenterology and European Microscopic Colitis Group statements and recommendations. United European Gastroenterol J. 2021;9:13–37.
- 88 Edsbäcker S, Bengtsson B, Larsson P, Lundin P, Nilsson A, Ulmius J, et al. A pharmacoscintigraphic evaluation of oral budesonide given as controlled-release (Entocort) capsules. Aliment Pharmacol Ther. 2003;17:525–36.
- 89 Talley NJ, Walker MM, Jones M, Keely S, Koloski N, Cameron R, et al. Letter: budesonide for functional dyspepsia with duodenal eosinophilia-randomised, double-blind, placebocontrolled parallel-group trial. Aliment Pharmacol Ther. 2021;53(12):1332–3.
- 90 Friesen CA, Sandridge L, Andre L, Roberts CC, Abdel-Rahman SM. Mucosal eosinophilia and response to H1/H2 antagonist and cromolyn therapy in pediatric dyspepsia. Clin Pediatr. 2006;45:143–7.
- 91 Friesen CA, Kearns GL, Andre L, Neustrom M, Roberts CC, Abdel-Rahman SM. Clinical efficacy and pharmacokinetics of montelukast in dyspeptic children with duodenal eosinophilia. J Pediatr Gastroenterol Nutr. 2004;38(3):343–51.
- 92 Kindt S, Tertychnyy A, de Hertogh G, Geboes K, Tack J. Intestinal immune activation in presumed post-infectious functional dyspepsia. Neurogastroenterol Motil. 2009;21:832–e56.
- 93 Esfahani MA, Ahmadi N, Keikha M, Adibi P, Sharma N, Moayyedi P. Antacids, sucralfate and bismuth salts for functional dyspepsia. Cochrane Database Syst Rev. 2017;2017: CD012686.
- 94 Holtmann G, Gschossmann J, Mayr P, Talley NJ. A randomized placebo-controlled trial of simethicone and cisapride for the treatment of patients with functional dyspepsia. Aliment Pharmacol Ther. 2002;16:1641–8.
- 95 Coffin B, Bortolloti C, Bourgeois O, Denicourt L. Efficacy of a simethicone, activated charcoal and magnesium oxide combination (Carbosymag*) in functional dyspepsia: results of a general practice-based randomized trial. Clin Res Hepatol Gastroenterol. 2011; 35(6-7):494-9.
- 96 Jiang SM, Jia L, Liu J, Shi MM, Xu MZ. Beneficial effects of antidepressant mirtazapine in functional dyspepsia patients with weight loss. World J Gastroenterol. 2016;22:5260–6.